

卵巣・子宮体癌:DC療法

3週毎 day1

No.	薬品名	用量	投与速度	時間
1	パロノセトロン	0.75mg	200mL/h	15分
	デキサメタゾン	6.6mg		
2	ドセタキセル	70mg/m ²	250mL/h	60分
	生理食塩液注	250mL		
3	カルボプラチン	AUC5	250mL/h	60分
	生理食塩液注	250mL		
4	生理食塩液注	50mL	250mL/h	15分